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Holistic Nurse Consultant
     maggiemck@mindspring.com


website:  s maggiemck.com
w-614-318-3346
COVID RECOMMENDATIONS
Dear Friends and Clients,

I am finding there is much confusion regarding the prevention and cure of COVID.  We have our second wave of variants and incidents including those vaccinated and I am finding that most doctors still don’t know how to treat the disease which troubles me to see my friends and neighbors suffer as a result. As I am dedicated to advocating for people in bringing forth evidence-based approaches to healthcare to serve the greater good, I have put together the following recommendations for you to refer to as a resource for caring for yourselves and your family. 

(see shopping list at end * preferred*)
These protocols are a result of my reviewing international research recommendations which don’t always get to this country. I am concerned with the high risk areas such as the elderly, infirmed, nursing homes, students returning to school, parents, teachers, first responders, health care providers, the military and those imprisoned. I have now added preventative pediatric dosages:
vitamin D (Biotics) 1000 iu per each 5 years not to exceed 5000 mg/day;

aqua mira 1 drop of each per 20 pounds of weight not to exceed 7 of each M, W, F. 
If you should exhibit any of the symptoms of COVID, ie stuffy nose, slight cough, temperature of 99 or above or diarrhea then you need to get tested and seek help from your doctor.  I have included research based approaches which you can recommend your doctor consider should they be inexperienced with treating the virus. I am in no way trying to prescribe medicine here, just giving suggestions from research as to what has worked in other countries and places.. much of which is being adapted to our country. Should your doctors want more information, have them call me and I can forward a link to them to refer to.
Feel free to contact me for an appointment to boost your immune system. I do not see active cases of COVID in the office but we can do a phone or zoom appointment if needed. 

Here’s to Health and Healing!  Keep safe.
Maggie McKivergin, RN,MS,CNS,AHN-BC

Holistic Nurse Consultant

For Prevention
*Note Leaves of Life (614-888-4372) carries all that is needed. Let the staff know I referred you and they can help you and ship to you. HAVE THINGS ON HAND.

See CDC recommendations:

Do not go anywhere if you don’t feel good.

N 91 or 95 mask in public areas(cloth masks do not help at all and surgical masks do not have a good seal)

Safe distance (riding in the car with another is not a safe distance)

Wash hands frequently (I wear disposable gloves everywhere).

Clean surfaces/doorknobs with Lysol.

Clean air (I am a Vollara distributor and use air purifiers help kill RNA viruses)

Consider that in eating out, you may be exposed to contaminated food, silverware, glassware to go with plastic cups, silverware, etc).

For Prevention
Homeopathics  (note: neutralized by mint and coffee so it won’t work then).  

*Arsenicum Album 30 C pellets. Take 3 pellets after exposure to crowd and at bedtime. Put under tongue and they melt. Tastes like candy.

Redose yourself 10 minutes after accidentally consuming coffee or mint.

Take 10 minutes after brushing your teeth with mint toothpaste (thus last thing before you go to bed). This is also really good if you get diarrhea associated with COVID. Take 5 pellets every hour if that is the case.
*Homeopathic Virotox drops help to fight the initial and ongoing exposure to Covid.  

I would recommend 4 drops under tongue in morning and night for prevention.

If you have symptoms (red eyes, cough, diarrhea) then you can take every 15 minutes. I carry the drops as well as Leaves of Life. (See my website: maggiemck.com under handouts for COVID Instructions as well as for Bacterial and Viral infections). 
Supplements
*Zinc 30 mg a day. Boosts the immune and prevents the virus from replicating within the cell as easily. I recommend Zinc Supreme from Designs for Health.
*Vitamin C 500 mg in morning and evening at least.(
*Vitamin Dmulsion (Biotics) 50000 units/week. (see kids dose below).

*CoQ10 100 mg twice a day. (Premier Research Labs)
*Drink Green Tea. High level of antioxidants to boost the immune system. 

*An apple a day keeps the doctor away. (citrus pectin is a huge help).
*Aqua Mira drops for exposure 7 drops of each, mix, wait three minutes then add to a glass of water M,W, F or after exposure to big crowds. (see kids dose below)
Dosages for Kids:
Vitamin D (Biotics) 1000 iu per each 5 years not to exceed 5000 mg/day;

Aqua mira 1 drop of each per 20 pounds of weight not to exceed 7 of each M, W, F (or daily for actual Covid positive).  Mix drops in plastic bottle and wait for three minutes then add to a glass of water.  If Covid positive, add to a quart of alkaline water with electrolytes and drink 1-2 a day)

FOR TREATMENT OF COVID (these are evidence based findings)
Notify your doctor if you do not feel well and if in question, go to the local urgent care to get tested.

For treatment of early symptoms

For Virus: Homeopathic Virotox 4 drops every half hour to hour.

                  Aqua Mira drops-Mix 7 drops of bottle A and B in little plastic cup.

                       Add to 1 liter of water and drink 2 liters a day x2-3 days

                                                (I recommend alkaline water with electrolytes)

You can then put 7 and 7 in a glass of water a day as symptoms  improve then discontinue. (use one dose for acute exposure)
Vitamin Dmulsion 5 drops per day (total 50,000/week)


      Rx Ivermectin 200 ug/kg for post exposure M,W,F or daily for active case.

For virus and diarrhea: Homeopathic Arsenicum Album 30 C 3-5 pellets every hour.

For constipation: Magnesium 500 mg at bedtime and drink more water.

For weakness: 1-2 bananas a day or 500-1000 mg of Potassium. 

For aching or diarrhea:  Homeopathic Arnicare tabs every 15 minutes. May need Rx for diarrhea.
To boost immune: Vitamin C 500 mg in morning and at night (Emergen-C is good)

                                 CoQ10 100 mg twice a day
                                 Drink lots of green tea with ginger



          One ounce of distilled Aloe liquid in mornings (frig)



          Continue Zinc 30 mg. a day

For sore throat: Smart Silver swish, gargle and swallow a capful.

To prevent blood clots: Baby Aspirin 81 mg 1-3 times a day esp at night.

                                         Protease 1 three times a day and one esp at night.



      Liver Support 2 a day (morning and night). Good for eyes.
For cough:  Inhale crushed garlic or aroma echinacea; Robitussin DM
For respiratory tightening: Food Grade Peroxide nebulizer from Leaves of Life is great 
  Get RX from MD of Pulmacort inhalant (rec for Covid)

For respiratory infection: get RX from MD of Zithromax (Zpak is the best by far)

Monitor pulse oxygen and if drops below 92%, consider hospitalization. 
For treatment of severe symptoms related to Covid, or with a pulse ox of less than 92, a person must consult with their doctor as soon as possible and review a combination of medications from doctor. You will most likely need to go into hospital for IV meds and subq Heparin.
Recommended protocols include:

Rx-Hydroxychloroquine (Plaquenil)

Day 1    
400 mg. twice a day

Day 2-6   
200 mg twice a day

(used for prevention at by some states for first responders of 65 mg bid)

Rx-Azithromycin (Z pak is the best by far)

Day 1

500 mg a day


Day 2

250 mg a day

Rx-Heparin


Day 1 

500 mg

(Some doctors are using Enoxaprin)

Rx-Pulmacort Inhalant as ordered 

Rx-Steroid for respiratory distress/pneumonia ie Dexamethasone

Rx-Ivermectin daily (based on weight)

Holistic Doctors also:

Infuse 25,000 units of IV Vitamin C to help stop Coronavirus in its tracks.
Infusions of monoclonal antibodies  
Vitamin Dmulsion 10,000/day

Notes on Long Term Covid:

The immune system continues to be effected with inflammation after covid and after vaccinations which can yield towards many adverse physical symptoms. Targeted areas of involvement are often based on genetic weaknesses and preexisting conditions being involved.  There has been little time for research of recommendations but the following are indicated to decrease the immune cascade:
· Alpha Lipoic Acid 600-1800 mg for adults. Lower doses for children.

· N-Acetyl Cysteine (NAC) 600 mg bid
· Ivermectin for respiratory and cardiovascular symptoms

· Energy Frequency healing to correct imbalances
COVID SHOPPING LIST

Covid Kit

N 95 mask 
https://www.amazon.com/WWDOLL-5-Layer-Breathable-Protection-Pollution/dp/B08JQN25FR/ref=sr_1_12?crid=ZHS1IXD8H38&dchild=1&keywords=kn95+face+mask&qid=1605996632&sprefix=kn%2Caps%2C236&sr=8-12
Purell hand sanitizer

Disposable gloves (esp when shopping at grocery store)
Pulse oximeter (pharmacy)

Thermometer (pharmacy)
Emergen-C (pharmacy)

Baby Aspirin 81 mg. 

Liter bottles of alkaline water with electrolytes x 6

     (Fresh Thyme, Whole Foods, Trader Joes)

Bananas/fruit
Arsenicum Album 30C (Leaves of Life, Fresh Thyme, Whole Foods)
Arnicare Pain Relief  (Fresh Thyme, Whole Foods)

Aqua Mira drops (Amazon/REI)
From Leaves of Life:

Virotox-C homeopathic

Arsenicum Album 30C

Zinc (Designs by Health)

Vitamin C (Thorne)

Vitamin Dmulsion  (Biotics)

CoQ10 100 mg (Premier Research Labs)
Magnesium citrate (Metagenics)

Potassium 500-1000 mg tabs (take with food)
Liquid Aloe Vera (Warren Labs) (keep in frig)
Peroxide Nebulizer, food grade hydrogen peroxide and instructions to help with respiratory congestion.
   (an alternative to expensive Pulmacort and works wonderfully to clear lungs)

Smart Silver by Des Bio
Your doctor will need to prescribe in advance if possible:

Rx Pulmacort inhalant (expensive but the only one that is effective for Covid)

Rx Zithromax

Rx Ivermectin -based on weight 

                         Expensive. Have doctor order through Care First 844-822-7379
